Carpinteria Valley
Recycled Water Facilities Plan
Final Report

Prepared by: Robert
' Morrow

C 68916

April 2016

State Water Resources Control Board; Carpinteria Valley Water District Recycled Water Facilities Plan;
Water Recycling Funding Program Project No. 3318-010



This page intentionally left blank



Carpinteria Valley
Recycled Water Facilities Plan

FINAL

Table of Contents
EXECULIVE SUMMANY ...t ES-1
(04 0 T=T o3 =Y g I 107 € Yo 11T 1 oY o 1O 1
11 Background ... 1-1
1.2 REPOIt OrganiZation ............uoiiieeiii e e e e e et e e e e e e e e e et eeeaeeeaaree 1-2
Chapter 2 Project Setting .......cccccceimriiiiiiiiiri e 21
2.1 Study Area CharaCteriStCS .....ceuuueiie e e e e e e e e 2-1
[...]
Dedicated recharge basins are assumed for the purposes of this study; however, seasonal recharge on
agricultural lands should continue to be discussed with potential agricultural customers to gauge interest.

Recharge via Groundwater Injection

Two approaches for injection are taken: 1) mid-basin; 2) seawater intrusion barrier. Injection could occur
at most locations in the basin as long as storage capacity is available. This project assumes injection would
occur in the area with the lowest groundwater levels, which is generally between Hwy 101 and Foothill Rd
in the vicinity of Linden Rd.

In addition, injection can take the form of a seawater intrusion barrier near the interface between the ocean
and groundwater to create a hydraulic barrier. The most recent Groundwater Basin Report (Fugro, 2014)
identified the potential for seawater intrusion at the west end of the City of Carpinteria where the Rincon
Creek Thrust Fault line and recommended further investigation. If seawater intrusion is occurring in the
area, threatening groundwater supplies, then a seawater intrusion barrier using recycled water would be an
effective means of mitigation.

Injection requires full AWT, which can produce an estimated 1.0 mgd (1,100 AFY; 700 gallons per minute
[gpm]) of product water from available effluent. For mid-basin injection, two wells each with
approximately 450 gpm of capacity are assumed. The capacity is based on an existing CVWD injection
well. Establishing a total capacity that exceeds needed capacity provides operational flexibility.

A range of injection well scenarios for a seawater intrusion barrier were developed to maintain protective
water levels along the 15,000 feet of coastline coinciding with the confined area boundary within Storage
Unit No. 1 (Pueblo Water Resources, 2015). The scenarios ranged from 2 wells with injection rates of 275
gpm (550 gpm combined) to 16 wells with injection rates of 35 gpm (560 gpm total) to create a hydraulic
barrier. For purposes of this analysis, four wells with injection rates of 175 gpm (700 gpm total) were
assumed.

4.4.2 Groundwater Recharge Implementation Considerations

Water Supply Benefit

GWR creates a new water supply benefit by physically introducing new water into the groundwater with
the intent of pumping a similar volume of groundwater in the future. Recharge within the Carpinteria
Groundwater Basin, which is currently un-adjudicated, will require CVWD legal counsel involvement to
develop a program to ensure CVWD is able to recover the full volume of water recharged.

Formation of a groundwater sustainability agency (GSA) under the recent Sustainable Groundwater
Management Act (SGMA) legislation should facilitate the ability to account for and recover recharged
water. CVWD is currently taking the initial steps to form a GSA recognized by DWR.

Public Acceptance

Public acceptance of GWR projects has increased over the past decade based on successful projects such
as the OCWD Groundwater Replenishment Project. Any GWR project will require a public outreach effort.
The WateReuse Research Foundation has an interactive website to help communities plan and introduce

April 2016 417



Carpinteria Valley Chapter 4
Recycled Water Facilities Plan Market Assessment

FINAL

potable reuse projects. The additional costs associated public outreach efforts will result in a higher
planning cost estimate.

4.5 Recycled Water Supply versus Demand

The Carpinteria WWTP currently discharges 1.2 MGD of secondary treated effluent to the ocean and could
produce between 1.0 MGD (1,100 AFY) and 1.2 MGD (1,340 AFY) of recycled water supply after
treatment upgrades, as summarized in Table 4-9. Potential agricultural irrigation and groundwater recharge
uses of recycled water, which were identified in the previous section, exceed the available supply.

Table 4-9: Recycled Water Supply Estimate by Treatment Option

Treatment Options Recycled Water Quantity
1. Tertiary Treatment Only 1.2 MGD 1,340 AFY
2. Partial RO Treatment 1.05 MGD 1,170 AFY
3. Full Advanced Water Treatment 1.0 MGD 1,100 AFY

In addition, the seasonal nature of irrigation demand limits the amount of recycled water that can be used
throughout the year. Figure 4-6 shows monthly irrigation demand peaking factors (versus average annual
demand) for orchards / field crops and greenhouses based on CVWD monthly use records for 2009 through
2014. As seen in the figure, orchards / field crops have a peaking factor of 2.0 while greenhouses have a
peaking factor of 1.4. The average of the two monthly peaking factors is applied for agricultural irrigation
alternatives and is also shown in Figure 4-6. Monthly agricultural irrigation recycled water use is shown in
Figure 4-7. Figure 4-8 indicates that groundwater recharge results in year-round beneficial use of the
recycled water.

Figure 4-6: Seasonal Irrigation Peaking Factor (vs. Average Demand)

1.8
1.6

1.4

1.2

08 Orchard / Field Crops

Greenhouses
0.6

Average
0.4

Peaking Factor (vs. Average Demand)

0.2

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

April 2016 4-18



Carpinteria Valley Chapter 4
Recycled Water Facilities Plan Market Assessment
FINAL

Figure 4-7: Seasonal Agricultural Irrigation Demand, Potable Water Use Offset

1.40
Recycled Water Supply = 1.2 MGD (1,340 AFY)
1.20
1.00
Surplus RW = 445 AFY
0.80
[a)]
o
=
0.60
Seasonal Irrigation Demand = 725 AFY
0.40
0.20
0.00
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
M Irrigation O Surplus [EBrine
Figure 4-8: Seasonal Groundwater Recharge Demand
1.4
Recycled Water Supply = 1.2 MGD (1,340 AFY)
Year-Round Recharge = 1.0 MGD (1,100 AFY)
o
=

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

B Recharge M Brine

4.6 Market Assessment Summary
Three distinct markets were evaluated for non-potable water use by CVWD:

4. Municipal Irrigation
5. Agricultural Irrigation
6. Groundwater Recharge

April 2016 4-19



Carpinteria Valley Chapter 4
Recycled Water Facilities Plan Market Assessment
FINAL

Each market was found to be viable but each has a large range of potential demands with municipal
irrigation customers limited to approximately 150 AFY, potable agricultural customers up to approximately
1,600 AFY, and total agricultural customers up to 1,900 AFY. The agricultural demand categories
significantly exceed available supply, especially when considering the seasonal nature of demand. Potential
groundwater recharge demand also exceeds available supply; so it was assumed that a project of this nature
could utilize 100% of available supply. These findings are summarized in Table 4-10.

Table 4-10: Summary of Recycled Water Customer Database

Estimated
Estimated Estimated Recycled

Number of Recycled Water Recycled Water Put to
Use Type Customers Demand Water Supply | Beneficial Use

Municipal Irrigation

Public Fill Station 10 AFY 0.01 MGD 10 AFY
Municipal Irrigation 36 (> 1 AFY) 151 AFY (11513/'2'?\() 150 AFY
Agricultural Irrigation
Existing Potable Use 102 (> 5 AFY) 1,560 AFY Partial RO: 725 AFY
Existing Groundwater Use = 54 (> 25 AFY) 1,905 AFY 1.05 MGD (gg‘a'tseodng?’
Total Water Use 61 (> 25 AFY) 2,738 AFY (1,170 AFY) demand)
Groundwater Recharge
Surface Spreading 1 100% AWT-
0 0 .

Seawater Intrusion Barrier 1 .1OOA) of 1.0 MGD 1,100 AFY

Available Supply (1,100 AFY)
Inland Injection 1 '

Regarding recycled water quality, tertiary treated effluent should be acceptable for municipal irrigation
uses; but some customers may prefer lower TDS levels. Agricultural irrigation uses would likely require
chloride concentrations to be reduced such that they are comparable to the existing potable water supply
(i.e., approximately 100 mg/L). Groundwater recharge uses would also likely require chloride
concentrations to be reduced to at least 100 mg/L to meet groundwater basin water quality objectives.
Groundwater recharge via injection wells requires full advanced water treatment.

Overall, peak season recycled water supplies are limited and part of the alternatives evaluation in the
following chapter will consider this when developing and evaluating potential projects.

April 2016 4-20



Chapter 5 Recycled Water Treatment Alternatives

The Carpinteria WWTP, owned and operated by CSD, is the only potential recycled water source in the
service area. The plant has a secondary treatment capacity of 2.5 MGD, with a historical influent flow rate
averaging approximately 1.4 MGD. In 2014, the average flow rate was approximately 1.2 MGD and
buildout flows are estimated at 1.5 MGD. The treatment process consists of screening, grit removal, primary
sedimentation, aeration, secondary clarification, and chlorine disinfection. Sodium bisulfite is used to de-
chlorinate effluent prior to discharge into the Pacific Ocean. Collected sludge is processed utilizing aerobic
digesters, a screw press, and a belt filter press prior to disposal at a composting facility.

The Carpinteria WWTP currently does not produce recycled water. All effluent from the WWTP is
currently discharged into the Pacific Ocean in approximately 25 feet of water through a 1,000-foot
dedicated outfall pipe. Figure 5-1 shows an aerial view of the WWTP site.

Figure 5-1: Aerial View of Existing WWTP Site

5.1 Introduction of Alternatives
Chapter 4 (Market Assessment) identified five potential uses of recycled water in the study area:

e Public fill station

e Landscape irrigation

e Agricultural irrigation

e Groundwater recharge via surface spreading
e Groundwater recharge via well injection

April 2016 5-1



Carpinteria Valley Chapter 5
Recycled Water Facilities Plan Recycled Water Treatment Alternatives
FINAL

Based on required water quality and applicable regulations for potential end uses, three types of recycled
water treatment alternatives were considered in this analysis:

4. Tertiary: 1.2 MGD tertiary filtration and disinfection to meet Title 22 requirements to serve
municipal irrigation customers.

5. Partial Reverse Osmosis (RO): 1.2 MGD of microfiltration (MF) and 1.0 MGD of RO (influent
flow) with a 0.2 MGD tertiary filtration bypass stream to reduce TDS and chloride to acceptable
concentrations for agricultural irrigation. The two treatment streams would be blended prior to
disinfection and result in an average production of 1.05 MGD after accounting for brine losses and
RO downtime.

6. Advanced Water Treatment (AWT): 1.2 MGD (influent flow) of MF/RO/advanced oxidation
process (AOP), also referred to as AWT, to be used for groundwater recharge. Average AWT
production of 1.0 mgd is estimated after accounting for brine losses and RO downtime.

Table 5-1 below summarizes the treatment requirements for each type of reuse, and Table 5-2 summarizes
the treatment technologies and associated flow capacities for each alternative.

Table 5-1: Treatment Requirements for Each Type of Reuse

Type of Reuse Recharge,

Type of Public Fill | Landscape | Agricultural Surface Recharge,
Treatment(" Station Irrigation Irrigation | Spreading®? Injection

0. Secondary (Existing)

1. Tertiary Filtration Only \/ \/ \/ 3) \/ 3
2. Partial RO \/ \/ \/ \/
. AWT N N J N N

Note:

1. All treatment options include disinfection.

2. Surface water dilution requirements for surface spreading vary depending on the level of treatment and
associated TOC concentration. Tertiary filtered effluent typically requires a 4:1 dilution (4 parts surface water
to 1 part recycled water). Partial RO dilution requirements range from 3:1 to 1:1 depending on the effluent
TOC concentration. AWT may not require any dilution.

3. Agricultural irrigation and groundwater via surface spreading is approved for recycled water with tertiary
filtration; however, projected water quality (see Section 4.1.1) is unacceptable for salt sensitive crops, such
as avocadoes and flowers, and for groundwater basin water quality objectives.

Table 5-2: Treatment Technologies and Flow Capacities (MGD) for each Alternative

Treatment Secondary Tertiary Micro- Reverse Chlorine UV/AOP
Alternative Treatment Filtration filtration Osmosis | Disinfection
1. Tertiary Only 25 1.2 -- -- 1.2 --
| 2. Partial RO 2.5 -- 1.2 1.0 1.05 -- |
| 3. AWT 25 -- 1.2 1.2 - 1.0 |

Note: Existing secondary treatment capacity is 2.5 MGD. Total existing flow is 1.2 mgd so treatment is limited to 1.2
MGD. UV/AOP is slightly smaller than RO after accounting for RO brine losses.

Recycled water is required to have process redundancy, alarms, and emergency storage or disposal for
reliability. The three alternatives include automated diversion to the ocean outfall in the event that the water

April 2016 5-2



Carpinteria Valley Chapter 5
Recycled Water Facilities Plan Recycled Water Treatment Alternatives
FINAL

does not meet Title 22 standards. Automation will be accomplished through the use of on-line analyzers
and automated valves.

5.1.1 Projected Recycled Water Quality

Three treatment options were defined in Section 4.1. Projected effluent water quality for irrigation
constituents of concern for the three treatment options are summarized in Table 5-3 to support the water
quality discussion in Section 4.1.

Table 5-3: Projected Effluent Quality for Irrigation Constituents of Concern (mg/L)

;I';Zar::;'ﬁcz Calcium Chloride Nitrate Sodium
Secondary! 0.5 123 390 23 (as N) 281 1360
1. Tertiary 0.5 123 390 23 (as N) 281 1360
2. Partial RO? 0.4 65 100 6 (as N) 70 340
3. AWT 0.3 5 10 <1(asN) 10 40
Notes:

1. Source: CSD, 4/22/15 sample. Additional sampling is planned to better define effluent quality.
2. Assumes 80% of effluent is treated by RO.

5.2 Treatment Technologies

The ensuing subsections provide an overview of the various treatment techniques that are applicable for the
types of reuse contemplated by CVWD.

5.2.1 Tertiary Filtration

Tertiary filtration further reduces suspended solids and turbidity from secondary levels. Several types of
filter technologies are available including: mono and dual media filter beds, rotating disk cloth filters, and
continuous backwash upflow sand filters. For the purposes of this study, rotating disk filters and continuous
backwash filters were evaluated because they have smaller footprints, are approved for Title 22 recycled
water treatment, and are typically more economical than filter beds at the proposed flow rates.

The rotating disk filter uses a pile cloth as the filter media attached to a vertically oriented disk. The units
have a low hydraulic profile and have approximately 18-inches of headloss across the units at peak design
flow. They are also capable of maintaining performance during times of high solids loading rates and high
hydraulic loading rates and are capable of keeping low backwash rates. In general, disk filters are
recognized for low operating costs and ease of operation and maintenance compared to other filter systems.

The continuous-backwash upflow filter is a deep bed, granular media filter. It is cleaned by an internal
airlift washing system that does not require backwash pumps or storage tanks and consequently has low
energy consumption. The deep media bed allows it to handle high levels of suspended solids.

Because of the need for an intermediate pump station with the upflow filter and the associated costs, the
low headloss rotating disk filters are used in the cost estimates and for cost comparisons. A concrete pad
with a roof over the equipment has been included in the cost estimate along with a small polymer dosing
system, which is normally not needed to meet effluent requirements. Mixed liquor recycle pumps have also
been included in the cost estimate to aid with nitrification as discussed below. The filters perform better
with nitrified secondary effluent.

April 2016 5-3



Carpinteria Valley Chapter 5
Recycled Water Facilities Plan Recycled Water Treatment Alternatives
FINAL

5.2.2 Chlorine Disinfection

Title 22 requires a disinfection process that provides either of the following criteria: 1) a chlorine contact
time value of at least 450 milligram-minutes per liter with a modal contact time (CT) of at least 90 minutes
at peak dry weather design flow, or 2) a process that will inactivate 5-log of plague forming units of F-
specific bacteriophage MS2, or polio virus. At 1.2 MGD, the existing chlorine contact tank provides
approximately 96 minutes of contact time.

An effluent pump station is proposed adjacent to the chlorine contact tank (CCT). This pump station wet
well will provide additional CT and storage for flow equalization. The station will deliver the reuse water
to the distribution network.

5.2.3 Microfiltration

MF is included in Alternatives 2 and 3. Low-pressure membranes (MF or ultrafiltration (UF)) serve as a
pretreatment for RO. The performance and costs, as well as operating and energy requirements have become
similar for MF and UF. Both can remove bacteria, viruses, and protozoa. Filtration efficiencies will vary
with membrane type and feed water quality.

The MF units will require an upstream storage tank to provide flow equalization during backwash and
cleaning and also to provide a more consistent flow through the membranes during nighttime and diurnal
fluctuations. Typically, there will be a backwash cycle every 30 minutes, a chlorine and acid wash every
48 hours, and a full clean-in-place every 30 days. It has been assumed that the membrane feed pumps will
pump out of the equalization tank, so additional intermediate pumps have not been included in the cost
estimates.

5.2.4 Reverse Osmosis

Alternatives 2 and 3 include RO for different reasons, respectively: 1) reduction of chlorine to below 100
mg/L and blended so that the recycled water can be used to irrigate sensitive agricultural crops, and 2) as a
treatment step within advanced water treatment (AWT; see next section) so that the water can be used for
GWR via injection or potentially for GWR via spreading with little or no dilution requirements.

A pretreatment step to RO is necessary to remove colloids and particulates that would damage the RO
elements. Membrane pretreatment is the industry standard for water reuse with MF. MF removes suspended
solids and most bacteria, with RO and AOP also contributing to bacterial removal.

RO provides a barrier to a wide range of contaminants including salts, bulk organics (as indicated by total
organic carbon), and CECs, such as pharmaceuticals, endocrine disruptors, ingredients in personal care
products, pesticides, and others. RO is also a highly effective microbial and viral barrier; however,
imperfections in the membranes and potential for leaks around the seals and connectors can cause
breakthrough of microorganisms, particularly viruses. Thus, as a precaution, disinfection following RO
treatment is required if non-disinfected water is used as the feed source, which would be the case for this
project.

5.2.5 Advanced Water Treatment

AWT is a well-proven treatment technique for potable reuse projects and consists of RO to remove TDS
and organics (TOC and CECs), disinfection with ultraviolet light (UV) and an advanced oxidation process
(AOP) to destroy recalcitrant CECs. Pretreatment with MF is typical. Finally, RO product water will likely
need to be stabilized depending on the water chemistry and pipeline materials used to transmit advanced
treated recycled water to end uses. For example, a combination of decarbonation and lime addition is used
at the Orange County Water District’s Groundwater Replenishment System for stabilization purposes.

5.2.6 Advanced Oxidation Processes

Several potential oxidation/disinfection technologies exist for use as part of AWT for potable reuse, and
may be categorized as (1) UV light exposure with free chlorine (UV/CI,) or hydrogen peroxide addition

April 2016 5-4



Carpinteria Valley Chapter 5
Recycled Water Facilities Plan Recycled Water Treatment Alternatives

FINAL

(UV/H20;) and (2) ozone (Os) combined with hydrogen peroxide (Os/H.0.). Since chlorine is currently
used at the treatment facility, UV/CI; is the AOP treatment of choice for this project.

Oxidation using UV/CI; consists of free chlorine addition followed by UV exposure within a closed vessel
reactor. When aqueous chlorine solutions are exposed to UV, hydroxyl radicals (OH) are produced, which
are highly and non-selectively reactive and are responsible for oxidation.

Microbial disinfection requirements are met by UV, with typical doses on the order of 100 mJ/cm?.
Oxidation requirements are met with the addition of free chlorine upstream of the UV reactor, which is then
photolyzed into hydroxyl radicals that are responsible for the degradation or attenuation of hazardous
organic compounds.

5.2.7 Nitrification-Denitrification

Total nitrogen concentrations less than 10 mg/L (as N) are required for groundwater recharge projects.
Carpinteria WWTP currently provides treatment that reduces ammonia concentrations to 1 mg/L and results
in nitrate concentrations of 23 mg/L (as N). Reverse osmosis achieves approximately 90 percent removal
of nitrogen, so approximately 70 percent of the total effluent would need to pass through RO to achieve the
10 mg/L limit, unless denitrification is implemented.

A schematic of the secondary treatment process is shown in Figure 5-2. Because this process does not
remove nitrogen from the system, total nitrogen levels in the secondary effluent will be approximately that
of the influent ammonia. The red text in Figure 5-2 highlights the process to remove TSS and BOD but not
nitrogen.

Figure 5-2: Existing CSD Secondary Treatment Configuration

Nitrogen removal can be achieved through a two-step NDN secondary biological nitrogen removal (BNR)
process (Figure 5-3). The first step of BNR is nitrification, which is the oxidation of ammonium (NH.")
into nitrite (NO>), then to nitrate (NOs"). Nitrification is accomplished by maintaining a high solids retention
time (i.e., sludge age) to encourage the growth and proliferation of autotrophic nitrifying bacteria. The
second step is denitrification, which is the process of reducing the nitrate to nitrogen gas. Denitrification is
accomplished by providing an anoxic zone upstream of the aerobic zone and recycling mixed liquor (to
provide nitrate) from the end of the reactor to the head of the anoxic zone. The conditions in the anoxic
selector promote the growth of heterotrophic denitrifying bacteria. These denitrifying bacteria consume
organic matter present in the influent wastewater and utilize the oxygen from nitrate, which releases
nitrogen gas. A properly functioning NDN process can maintain total nitrogen levels less than 10 mg/L (as
N). The red text in Figure 5-3 highlights the NDN process to remove nitrogen.

April 2016 5-5



Carpinteria Valley Chapter 5
Recycled Water Facilities Plan Recycled Water Treatment Alternatives
FINAL

Figure 5-3: Nitrification-Denitrification Secondary Treatment Configuration

5.3 Description of Treatment Alternatives

As outlined previously, three types of recycled water treatment alternatives were considered in this analysis
based on potential recycled water end uses:

1. Tertiary Only (for Municipal Irrigation)
2. Partial Reverse Osmosis (for Agricultural Irrigation or Groundwater Recharge)
3. Full Advanced Treatment (for Groundwater Recharge)

Each alternative is described in this section followed by a preliminary facilities layout and a cost estimate.

5.3.1 Equalization Storage

Equalization storage is included in each alternative to mitigate the influent diurnal variation. Based on the
variation shown in Figure 5-4, approximately 0.2 MG of storage is assumed. The storage could be placed
either upstream or downstream of secondary treatment.

Figure 5-4: CSD WWTP Influent Diurnal Flows

=—3/10/2015 ==——3/16/2015

Average

2.50

2.00

1.50

MGD

1.00

0.50

0.00
0 3 6 9 12 15 18 21 24

Hours (0 = Midnight)

April 2016 5-6



Carpinteria Valley Chapter 5
Recycled Water Facilities Plan Recycled Water Treatment Alternatives
FINAL

5.3.2 Alternative Descriptions
Three alternatives are schematically shown in Figure 5-5 and described following the figure.

Figure 5-5: Treatment Alternatives Schematics